Package leaflet: Information for the user

Vanguard 80 mg film-coated tablets

Valsartan

Read all of this leaflet carefully before you start taking this medicine because it contains important information for you.

- Keep this leaflet. You may need to read it again. )
- If you have any further questions, ask your doctor or pharmacist.

- This medicine has been prescribed for you only. Do not pass it on to others. It may harm them, even if their signs of illness are the same as yours.
- If you get any side effects, talk to your doctor or pharmacist. This include any possible side effects not listed in this leaflet. See section 4.

What is in this leaflet:

1. What Vanguard is and what it is used for

2. What you need to know before you take Vanguard
3. How to take Vanguard

4. Possible side effects

5. How to store Vanguard

6. Contents of the pack and other information

1. What Vanguard is and what it is used for

Vanguard contains the active substance: valsartan and belon$s to a class of
medicines known as angiotensin Il receptor antagonist, which help to control high
blood pressure. Angiotensin I is a substance in the body that causes vessels to
tighten, thus causing your blood pressure to increase. Vanguard works by blocking
th&lz effecé of angiotensin I1. As a result, blood vessels relax and blood pressure
is lowered.

Vanguard 80 mg film-coated tablets can be used for three different conditions:

- to treat high blood pressure in children and adolescents 6 to 18 years of age.
High blood pressure increases the workload on the heart and arteries. If not
treated it can damage the blood vessels of the brain, heart, and kidneys, and
may result in a stroke, heart failure, or kidney failure. High blood pressure
increases the risk of heart attacks. Lowering your blood pressure to normal
reduces the risk of developing these disorders.

- to treat adult patients after a recent heart attack (myocardial infarction).
“Recent” here means between 12 hours and 10 days.

- to treat symptomatic heart failure in adult patients. Vanguard is used when a
group of medicines called Angiotensin Converting Enzyme (ACE) inhibitors (a
medication to treat heart failure) cannot be used or it may be used in addition to
ACE inhibitors other medications to treat heart failure cannot be used.

Heart failure symptoms include shortness of breath, and swelling of the feet and

legs due to fluid build-up. It is caused when the heart muscle cannot pump blood

strongly enough to supply all the blood needed throughout the body.

2. What you need to know before you take Vanguard

Do not take Vanguard: - o

- if you are allergic (hypersensitive) to valsartan or any of the other ingredients of
this medicine %I\sted in section 6).

- if you have severe liver disease. o ) )

- if you are more than 3 months pregnant (it is also better to avoid Vanguard in
early pregnancy - see pregnancy section).

- if you have diabetes or impaired kidney function and you are treated with a
blood pressure lowering medicine containing aliskiren.

If any of the above apply to you, tell to your doctor and do not take Vanguard.

Warnings and precautions:

Talk to your doctor

- if you have liver disease.

- if you have severe kidney disease or if you are undergoing dialysis.

- if youare sufferm% from a narrowing of the kidney artery.

- if you have recent] % undergone kidney transE\antaﬂon (received a new kidney).

- if you have severe heart disease other than heart failure or heart attack.

- if you have ever exFerienced swelling of the tongue and face caused by an
allergic reaction called angioedema when taking another drug (including ACE
inhibitors), tell your doctor. If these symptoms occur when you are taking
Vanguard, stop t_akmg_Van%uard immediately and never take it again. See also
section 4, “Possible side effects”. o

- if you are taking medicines that increase the amount of potassium in your blood.
These include potassium supplements or salt substitutes containing potassium,
potassium-sparing medicines and heparin. It may be necessary to check the
amount of potassium in your blood at regular intervals.

- if you suffer from aldosteronism. This is a disease in which your adrenal glands
make too much of the hormone aldosterone. If this applies to you, the use of
Vanguard is not recommended.

- if you have lost a lot of fluid (dehydration) caused by diarrhoea, vomiting, or high
doses of water tablets (diuretics{

- if you are taking any of the following medicines used to treat high blood
pressure: o o
- an ACE inhibitors (for example enalapril, lisinopril, Ramipril), in particular if

you have diabetes-related kidney problems.

- aliskiren.

- if you are being treated with an ACE inhibitor together with certain other
medicines to treat your heart failure, which are known as mineralocorticoid
recegtors antagonists (MRA) (for example spironolactone, eplerenone) or
betablockers (for example metoprolol).

Your doctor may check your kidney function, blood pressure, and the amount of
electrolytes (e.g. potassium) in your blood at regular intervals.

See also information under the heading “Do not take Vanguard”

You must tell your doctor if you think you are (or_might become) pregnant.
Vianguard is not recommended in early pregnancy, and must not be taken if you are
more than 3 months pregnant, as it may cause serious harm to your baby If used
at that stage (see pregnancy section).

Other medicines and Vanguard ) )
Tell your doctor or pharmacist if you are taking, have recently taken, or might take
any other medicines.

The effect of the treatment can be influenced if Vanguard is taken together with

certain other medicines. It may be necessary to change the dose, to take other

Brecautions, or in some cases to stop taking one of the medicines. This applies to
oth prescription and non-prescription medicines, especially:

- other medicines that lower blood pressure, especially water tablets (diuretics),
ACE inhibitors (such as enalapril, lisinopril etc) or aliskiren (see also information
under the headings “Do not take Vanguard” and “Warnings and precautions”).

- medicines that increase the amount of potassium in your blood. These include
potassium supplements or salt substitutes containing potassium, potassium-
sparing medicines and heparin. ) . .

- certain I{pe of pain killers called non-steroidal anti-inflammatory medicines
(NSAIDs).

- some antibiotics (rifamycin group), a drug used to protect against transplant
rejection (ciclosporin) or an antiretroviral drug used to treat HIV/AIDS infection
(ritonavir). These drugs may increase the effect of Vanguard.

- lithium, a medicine used to treat some types of psychiatric illness.

In addition:

- if you are being treated after a heart attack, a combination with ACE inhibitors
(@ medication 10 treat heart attack) is not reccommended.

- if you are being treated for heart failure, a triple combination with ACE
inhibitors and other medicines to treat your heart failure which are known as
mineralocorticoid receptor antagonists (MRA) (for example spironolactone,
epleronone) or beta blockers (for example metoprolol) is not recommended.

Prngnancy, breast-feeding and fertility

- You must tell your doctor if you think that you are (or might become) pregnant.
Your doctor will normally advise you to stop taking Vanguard before you become
pregnant or as soon as you know you are pregnant, and will advise you to take
another medicine instead of Vanguard. Vanguard is not recommended in early
pregnancy, and must not be taken when more than 3 months pregnant, as
It may cause serious harm to your baby if it is used after the third month of
regnancy.
ell your doctor if you are breast-feeding or about to start breast-feeding.
Vanguard is not recommended for mothers who are breast-feeding, and your
doctor may choose another treatment for you if you wish to breast-feed,
especially i your baby is newborn, or was born Frematurely.

- Patients who are concerned about their fertility while taking Vanguard are
advised to consult with their doctor.

Driving and using machines

Before you drive a vehicle, use tools or operate machines, or carry out other

activities that require concentration, make sure %ou know how Vanguard affects

you. Like many other medicines used to treat high blood pressure, Vanguard may

In rare cases cause dizziness and affect the ability to concentrate.

Vanguard contains lactose and sorbitol )
If you have been told by your doctor that you have intolerance to some sugars,
contact your doctor before taking this medicinal product.

3. How to take Vanguard

Always take this medicine exactly as rour doctor has told you in order to get
the best results and reduce the risk of side effects. Check with your doctor or
pharmacist if you are not sure. People with high blood pressure often do not notice
any signs of this problem. Many may feel quite normal. This makes it all the
more important for you to keep your appointments with the doctor even if you
are feeling well.

Children and adolescents (6 to 18 years of age) with high blood pressure

In patients who weigh less than 35 kg the recommended dose is 40 mg of
valsartan once daily.

In patients who weigh 35 kg or more the recommended starting dose is 80 mg of
valsartan once daily. In some cases your doctor may prescribe higher doses fgthe
dose can be increased to 160 mg and to a maximum of 320 mg).

Adult patients with high blood pressure: The usual dose is 80 mg daily. In some
cases your doctor may prescribe higher doses (e.g. 160 mg or 320 mg). He may
also combine Vanguard with an additional medicine (e.g. a diuretic).

Adult patients after a recent heart attack: After a heart attack the treatment is
generally started as early as after 12 hours, usually at a low dose of 20 mg twice
daily. You obtain the 20 mg dose by dividing the 40 mg tablet. Your doctor will
increase this dose gradually over several weeks to a maximum of 160 mg twice
daily. The final dose depends on what you as an individual patient can tolerate.

Vanguard can be given together with other treatment for heart attack, and your
doctor will decide which treatment is suitable for you.

Adult JJatients with heart failure: Treatment starts generally with 40 mg twice daily.
Your doctor will increase the dose gradua\(lfv over several weeks to a maximum of
160 mg twice daily. The final dose depends on what you as an individual patient
can tolerate.

Vanguard can be given together with other treatment for heart failure, and your
doctor will decide which treatment is suitable for you.

You can take Vanguard with or without food. Swallow Vanguard with a glass of
water. Take Vanguard at about the same time each day.

If you take more Vanguard than you should

If you experience severe dizziness and/or fainting, contact your doctor immediately
and lie down. If you have accidentally taken too many tablets, contact your doctor,
pharmacist, or hospital.

If you forget to take Vanguard o
I you forget to take a dose, take it as soon as you remember. However, if it is
almost time for your next dose, skip the dose you missed.

Do not take a double dose to make up for a forgotten dose.

If you stop taking Vanguard
Stopping your treatment with Vanguard may cause your disease to get worse. Do
not stop taking your medicine unless your doctor tells you to.

If you have further questions on the use of this medicine, ask your doctor or
pharmacist.

4, Possible side effects

Like all medicines, this medicine can cause side effects, although not everybody
gets them.

Some side effects can be serious and need immediate medical attention:

You may experience symptoms of angioedema (a specific allergic reaction), such
as

- swollen face, lips, tongue or throat

- difficulty in breathing or swallowing

- hives, itching

If you get any of these symptoms, stop taking Vanguard and contact your doctor
straight away (see also section 2 “Warnings and precautions”).

Other side effects include:

Common (may affect upto 1 in 10 people):

- dizziness

- low blood pressure with or without symptoms such as dizziness and fainting
whenstandingup o

- decreased kidney function (signs of renal impairment)

Uncommon (may affect up to 1in 100 people): ‘ ‘

- aniloedema (See section “Some symptoms need immediate medical attention”)

- sudden loss of consciousness (syncope)

- spinning sensation (vertigo)

- severely decreased kidney function (signs of acute renal failure)

- muscle spasms, abnormal heart thythm (signs of hyperkalaemia)

- breathlessness, difficulty breathing when lying down, swelling of the feet or legs
(signs of cardiac failure)

- headache

- cough

- abdominal pain

- nausea

- diarrhoea

- tiredness

- weakness

Not known (frequency cannot be estimated from the available data):

- blistering skin (sign of dermatitis bullous)

- allergic reactions with rash, itching and hives; symptoms of fever, swollen joints
and joint pain, muscle pain, swollen lymph nodes and/or flu-like symptoms may
occur (signs of serum sickness) ) )

- purplish-red spots, fever, itching (signs of inflammation of blood vessels also
called vasculitis) o )

- unusual bleeding or bruising (signs of thrombocytopenia)

- muscle pain (myalgia)

- fever, sore throat or mouth ulcers due to infections (symptoms of low level of
white blood cells also called neutropenia)

- decrease of level of haemoglobin and decrease of the percentage of red blood
cells in the blood (which can lead to anaemia in severe cases)

- increase of level of potassium in the blood (which can trigger muscle spasms
and abnormal heart rhythm in severe cases)

- elevation of liver function values (which can indicate liver damage) including
an increase of bilirubin in the blood (which can trigger yellow skin and eyes
in severe cases)

- increase of level of blood urea nitrogen and increase of level of serum creatinine
(which can indicate abnormal kidney function)

- low level of sodium in the blood (which can trigger tiredness, confusion, muscle
twitching and/or convulsions in severe cases)

The frequency of some side effects may vagy depending on }/our condition. For
exam#ale, side effects such as dizziness, and decreased kidney function, were seen
less frequently in adult patients treated with high blood pressure than in adult
patients treated for heart failure or after a recent heart attack.

Side effects in children and adolescents are similar to those seen in adults.
Reporting of side effects )
If you get any side effects, talk to your doctor or pharmacist. This includes any

possible side effects not listed in this leaflet. By reporting side effects you can help
provide more information on the safety of this medicine.

5. How to store Vanguard

Keep this medicine out of the sight and reach of children. )
Do not store at a temperature above 30°C. Store in the original packaging.

Do not use Vanguard after the expiry date which is stated on the container after
“EXP". The expiry date refers to the last day of that month.

- Do not throw away any medicines via wastewater or household waste. Ask your
pharmacist how fo throw away medicines you no longer use. These measures
will help to protect the environment.

6. Content of the pack and other information

What Vanguard contains )
The active substance is valsartan. Each tablet contains 80 mg of valsartan.

The other ingredients are:

Tablet core: microcrystalline cellulose (E-460), colloidal anhydrous silica, sorbitol
(E-420), magnesium carbonate (E-504), pregelatinised starch, povidone (E-
1201), sodium stearyl fumarate, sodium lauryl sulphate and crospovidone.

Coating: Opadry 0Y-L-28900 (lactose monohydrate, hy})romel\ose (E-464),
titanium dioxide (E-171), macrogol) and red iron oxide (E-172).

What the product looks like and contents of the pack

Vanguard 80 mg are scored, pink, cylindrical, engraved V1, coated tablets.

Vanﬁu)ard 80 mg is supplied in packages containing 28 tablets (in 7 tablets blister-
packs).

Marketing Authorisation Holder and Manufacturer
Laboratorios Cinfa, S.A.

Olaz-Chipi, 10— PoH%ono Industrial Areta

31620 Huarte-Pamplona (Navarra) - Spain

This leaflet was last revised in April 2015.

This is a Medicament

- Medicament is a product which affects your health and its consumption
contrary to instructions is dangerous for you.

- Follow strictly the doctor's prescription, the method of use and the
instructions of the pharmacist who sold the medicament.

- The doctor and the pharmacist are the experts in medicines, their
benefits and risks.

- Do not by yourself interrupt the period of treatment prescribed for you.

- Do not repeat the same prescription without consulting your doctor.

- Keep all medicaments out of reach of children.

Council of Arab Health Ministers
Union of Arab Pharmacists

Qcinfa



el Olagles :ddslull &l

dilse ol 31 pode Av 5 J2sld
OB &

o Slostes e 5325 WY telgll 1k Jgks § ead) S dylisy lol B il oo 130
R

el ol ) JLuls 5 sl T by 05 13 @

s i U dgaline oo ) ol el COlS 0] 5 i <o 0201 Blod] ] U3 (603 98 3] ) abass 36 b elle s clsall i oy @
£ gl ) 3 )l od G dz ke s dlatono dusle BT of U5 Jaiys Jaeall sl Gl il duole ST ol elds Cogls 13 @

B jaloda &

Aol el o Los s Jols 5a o)
5 dexils Jolis 5 b o s Lo ¥
ajla_até(xiwva@)hsa;ﬂw
el sl 591 ¢

4238 0355 445 -0

A Olaglsas dlsll Slygzone 1

e S o3 8338 e &3kl s pll aais Loy 90 355 e V1 o]
A il M aselal) S i § 9l s I 655 Do53Y e 8 Jill Ul Sg

3458 ol 31 sl oLl e 055 e 5 Szl ool 31 i) sy s plsal] me 5 Jeld Jols i
o5 S CBl Gus &

54256 o 813 s S
o las TS Taas Ul 13]. ) sall e eluasdny il i wctld cslod] ol g aad ylsy =i CaS13]
bl ol Jaall sl capally dails Lt 52,0 5 00l 3Y

o ouls Jgls

Jsluss Mo (I e ol U35 dsge 81 13] (S5 - S5 3 e Lg)slisd de ol U5 Carus m
Ldsla)l ds 2l

s dislan de o Jslis ¥

il de )

3428 Jsls e Cuddgi 13)

o gl Jsls e (@855 Y 5 b Bas B33 I 3 zls sl gdell e LB gl oty 3
S bl e

el Tl JLB bl N plasial ds,b ge s 5 Al 6T ot OIS 13

el o andall JLuls colgall 1 plassil diyyb g dliwdl oo sz i) OIS 13)

Wlastial (15 o log 5 J25l 38 Lo -

Shslas” ML. G5 3l e 58 ] S Ol Ludls DMl Bkl e Jj:u‘s St

sy ea}lb.zogttmju@.usul,nw a.‘mev 4.;3)”@ L wM}LmJ,:u
aditys dygedl) des¥l (555 W daeiy W1 a5zl dsmio bas N> (e 22l
U bk sgiaes

aline OVl EW § pusitun dilie ol Bl prle A 3 Jils

o5 Lole WA Y1 G 00 ol bl JULY s g L) s @i b pl ks ¥ ¢
200 B 8 e pus Ul B ol Alls Al e dsaaell 8343 J) @i bl pull ks
o Bl & b 5l diblod &S DoY) 55 Lo oS5 il bl & Dol duesVly
dlpll his jads seluy 4ol Olosh Lol Jhs o @b poll s s sl 28
Aild) Sl sk s L § dseall Shsied)

Dlo¥l (Al dlae clisl) duld dojl BloW 1530 150 %5 5ol ] (o0 b1 )
ALY Al VY o L B8 i L T30
uwe\mlu&wuu;)mlsfw g‘gul@a,ﬁu?ﬂﬁlwuwtw .

W Jsnd V,J,.yw Ollate g 2o dalasal Se

(e § syl ) 2T lie) bl Ohktana
105 il g 6515 s 3 Lalls ) 535 i) Dy AN § 55l 5l S5

a5 G301 plly el o321 US 010 SIS 580 pll s ) dlise a3 Y Lontie LoY

lazoed] duslodl 6V -¢
gkt o US e 839,20l el Y S il THT ol gl 13 oy 38 &35391 US 2o

)88 dub Llie ) glisds 8 as dusld) 6V Gasy

2t (Lewluod] O¥elis sol) Aslegl) dadgll (o 0 o) yel eyl 0B

Sl sl oludll sl asdl sl dzgll oy @

&l o puiztll § Lygmo

Bogsa

1) 55l e caally il 8 Jo U3k e g cdialudl GBI Y s T soab U &
("0 il Olblao " ¥ gl

15V Al B Jeis
(ppliesl Vo US (e ol pased § 555 28) Al desle 46T
Slsall @

Bs3sll wis cloiWls Jlonll Jo ()l ssab pas sl ssab e pull baks plassl
(B yga3 Olodle) JSII Lisllss slof plassl ®

Hoasd Vo US Ge dols pasd § 55 98) dl 8 &l 56T

()58 db &lie J) gliods 8 a Al J6W s " iy ol J31) dle o)l dod

(oY) Gzl el glas

(&5 51) 5l Homid!

(I sl 908 Slodle) I Casllss ool § ol cims @

(21§ prabisdl Lo 3353 Slodle) Al G o Juima pllasil pus dilas Olouds ®

& 3508 Ol¥e) oLl ol gl pys8 sl sl wis Guriall § digmo 5l it Ges ®
(A ALz

glall o

Jew ®

ohdl dihie 410

ol e

Jlgwl

iy ymd ¢

hmalljemd ©

(8 55kl SULJI U o | Sl Jime 5 yim) U 55 Jusme By pme né dudle 6T

(Sl alod) Ol o0 Olede Su]) Gl kb

eV ol s Al S el i o Y ams By Byl NS i3 8 @
(bl ol Slode) 13 5lasY) asd 161 s s slancll sasdl o g5 «dhasll 1 dga 595 Lolakl

(izsodl dus ¥ Qlgd) Olade) & (oo sz Y 05Ul ) Able s) oo gy @

(ol ilaall sue A lede) SlouS el ol b i i3

OMasll § b

clagdl pall LM (s5me LSl ol o) ousdl donts ol 585 o Blodl gl ol (oo

(slzabl LY pain Lasl G5 p=lls

O] §- s Low) ol § el yaol ol 35 il duaailly sl sasg)l S stns oLl

() 535 5o Byl

Ol Jusa pllasi] pass dlas Oloiis die gty 08 ow) el § pssulisgl siue B3L)

(Bagadl oY) § Ll

k] Sstece B3L3 @S adys (WS LY (A ] edo Loe) W8I iS5 08 & gl )

Loy B sl 5ol § Bugaddl O] § cupmaty S8 G ls) oI G

Los) ol )S sstus g9 pull bysdl & onz o] 555 dewd B3
(S sl

235 I3 Y5 laz VMl ssmb dis gty 38 Los) pll & papdsall Sstas plasil @
(Bagaddl OV § Slodll 5

ERULETREv

/5 OMasll g

Jia Al BV s UM s b o) i Zlod) (1,91 gl S5 Jume iy 23

Jume pll bad ) 5o O3zl oadll Wl 2 41 & &b SN sl <ol Limass 5l
Py 1 . N .

s Ao T3 Igmeol i o i) 5508 o Osmlon (o R 52 41 3 Lol o ST

ol 5B wliss

W W el 1 OBV ells me il bls JULY s &

dily BT o4 o BV

8539 6 dlatone duiler BT 61 1in oy - Joeall ol el ] Saonid
s elgall 1 oSy dilarl) Oloslakl o w3bl 02485 3 danlukl (SiSe 3 ) 0dn §

A dle 56T sl o LEML

sle T b e 13]

Szl (355 ddS -0

JELY Jstiie 5 e o T slsadl 1is Jadoy

Aol S5 Y oo s ) d s § Laim

el )b iy EXPS oS sy sl e pudsbl o Shall g6 lgl dmy 5 Jeld fomid ¥
a2 a2 psdl ) Aot

&yl o Jopall JLl A5l LG 5T Gl ole Ga)b o Do 6 e paliall pas iy
) Blom G ) 03 sl Mglastid ass b Il L9030 e alial

6 Ologlrey ddsll Slgize -1

e 3zl g

58 a pbo A s o US i 06 dS (o Dl oI
8 Y ObsSh Ll
E-) sty dole Y &ils e Sekew (E-460) Slyslld] 383 Sl sl (o g0 Al siome
Sllosd (E-1201) O5485: 5z ] Bans Jomo LS + (E-405) pypuusisin Sligy S (420
05aB s )S essall Joyg) Sl esidsall & i

20051 36 (E-464) 3skosned GsSWI Ol yu sise) OY-L-28900 (6 53L sl :u0 Al e
(E-172) 208 wasdl 20uST 5 (Jse s Sla (E-171) posbasd]

sl Slgizes Jugall JSuI

(533 09) OIS il o 83soma oSS dilshl dilio o) 8T IS § parde Ax 2ol 35
V1 50 lgds yshmey

(a5 S & ol BTV) Lo YA s 505 85 § ko A 3 4ls 355

Gosml] 3o AU dxiall S

b it Olise

deluall gindgy dabia - ) Vgl
L] - (1) Bgkualy-g sl TATY -

X0 u il 8 Bl o) szl 5T el

elgd lia

sl e sy 18 Olasdsmtl) pyliee JSo dslisy chiomo o 15 o petie 5 elsll -
Josall Ologlssy Jlsmzall Olsls ) ISy By el dios 231 -

Lo olines Laalsds L9331 § Ol Juwalls Cordall O] -

Al Zaog)l § Boumll Ml 658 eluds <lals o B3 Y -

sl 8Ll O3 dhogll puds 555 Y -

JUBY Jslize e Tagms dy5oY 4315 adoss -

52l ol <139 uleno
QFJI ZJ;I:.AJI NEY]

Qycinfa

5208 Jols b a8 me azgle -¥

AW OVl § 5 J2sls Jstis ¥

22530 52 el SBsSe 3o s 5l 6l B0k (b s dwls) dwlsr o) OIS 13] ®
(s d

AU s Lo e Gl S 13

3l - sV Jasdl Ul & 5ol ol pas eyl LA) ad B3 elles 58 &gles 13]
(ool (o) it

25,4 pall ks paksd sloy dlizdlze 0355 I G Wb 050 51 6Kl oty blas S 13
osSad¥l B3ls o gt

254238 Ustiss Vg e 558 il OV 0 T ke Clial 13

10 pdolly Olblas Y
b J] Suos
S 3 Loy s s 3]
31U U] dlam) s S 13] sl I @ Tass Loy Glos S 13| @
IS0 Ol & s Gl S 13| @
(B LS el ) S g5 dubasd T30 Camiis 13] @
Al B of B § Hpadl] 58 LB gh,ui::,, gl s 1)
A ) Y5 1Y dints dr sl L] § p g3 oo | sl
Jsd! a3¥) Ollagte &b 3 Le) 5T lss sl wis &5le sl dodgll ualy G e5
B3 o zsls Jsls wis ol £V 0d spls Ul ey el ald (Gpaisizd
" lazonl &l B o€ gl Lyl ) Touzms 415liss Vi 55l s elsll i I3l oo
51 pssalisdl OMaSlo Ja i35 ol § psselisd] swzsu;wamiﬁmguu sl e
00 0559 8.5kl es—whs‘ﬂ Aol 533 5T p g wbigdl e s Al bl il
SO18 e 1§ poralisdl S stus pamd 59 !
00 815 OleaS 3130 M,Jni-” Basll 48 psii (o0 583 g ias Y o Gl S 13]
34218 Ity prad ¥ elile 3ahats Aol 0 SIS 13] O3 x5l (300
0ol 31 0 8.0 Sole o U5l o s A1 5l gl o 3L (Blisd)) USlgudl (ra 3801 a6 wis @
(sl ©lpe) ol
@ M pal) i e AW &ygoY Uslizs S 18] @
S 18] doleg (el ki3 2 VBT ie) peiisumiS) Jsl 0333 Jagie slgs o
Sl sy B e S § OWbe Gl
OunSadi 0
0 62V L33V iy ge orainmW Ul 0530 Jasia lsi gl gass S 13] 0
e &) (MRA) 2355555 ivn Obns Gloliaa gl 58 Al (il 5908 0
(e psien Jie) b Ol ol T (s 5T 055 V59w kI

S e pll § (porlisd) Uie) Clad9iSIYI duaSs pull baieoy I sl el iy B

73 Josls Jsliss V" Olgie Caod 83 )l Ologlabl Lt il
Uzl yo & 24208 Jlosiaoly praid ¥ (U ydalass o) Jol> S 1] b 6265 Ol ey

& iy T Ty o 3o O atonk) 0 541 535 e 3% 9l 13] 4kt g g Y1 ool
(Jasdly o) gl 6 J31) dlo LT 0 § ol Sl

SAY &3V ge CNla)

w651 &93T Uskins O dazoxd b0 51 T30 Cslis T Usliss i 15] Jugall sl i
el s 5aY ity 03 35umma 551 Dol ma 2425 Ul Jlo  <lswll dules Sl
B9ol o elld Baay 9o¥ wo] Usls (e 83l SVl sy § o 6,51 Slblias) 31531 ol

W)uq@,uﬂ(.}govw)awwl;‘li‘,uemh@@»gsw‘_,Jld,;inia_sa‘m .
853501 Colastsel Lyl Jail) (xS 5T (U3 19 s y253058) ey VU] o) Gtz Sk
1 iedls O

A 1 51 ppmalisdl CMaSia oSy ol & ”.mu,n Ssime 8 o Jas ) gaY
-o02lalls psrulisd) dSlol sl 1 psebsdl e gsio5

4;3)).! slash Ml a8y e olssu poliiug (el y degama) dygundl Ololabl amy  ®
Aslll Al (g yd S3ie i) pusiad] &,gall Slugyall sLabl sl ol (s slSead)
533l 3l B33 U] BlR) 0da 03 48 (85t )) LS ALl jaks do Mo/ (G433)
Akid) 210V sl s ) pasiiad o5 55 postell]

s ) uu[
02539 Olado zo slsill 1 plasinl geadt Yo deld dojl DiloY usy ¥l mass oS 13
(Eedall da ) g ¥e) 355 s19) GruiSons U Jooed)

S sl e plasaly s Mo i) § sty Lo dowss g¥all mass oS 13
A 908 e A &y9oW 0 o sy izl Jskl pa3Y) Gllada 0o S @
055V 910 JE) deswr o) (MRA) 0555355 ol e Cobbdituno loliaa guuly 883,241
(Utarsie Jia) by Ol palo 51 (O3 0 5

dgaslls glo Vs desdl

Bale Codall ovaion (WY sl o) Jolo i 1] thaas 6255 O
Jskizy dloatws alo T el 20 5 g ol Solor (ol OF i3 0 Jo0l8 Jslis s by
ez Vs desd] o U5V Ao Ll UM 5 42l Jlosmialy prad V.5 Jels e Yy 15T elgs
Ao § iy WL Ty 0 Gold O dazonl 4] 836 ellas 838 & 3sless 13] alslis
ezl o EIWI e b)) asy Aol

Loy iy e ol o S o 1] e 5T ©
T o Bs glo M) 559 sl Slaad
L1l U3 Taglsa 51 33Yg) ot cllibs

el 858 B> pgusas lia GIAIL O3 mis 03 2 M U8 Go adall Bliaul atl ©
(3 0ls ¢lg

Joo ®

B o 3 J2 Jlesmuly
O 3] dolss glo ¥l @

YY) Jaieis's 8oLl

o oS S A bl 6 1 il sl oLl o YY) et 5l g plasicl o LS L3 U3
3 @i b pl lad e § Aeasiad) 5 Y &y53Y o sl Jlo 52 LS el 5 Jils 136 ke
SSA Ge 8 G 359 lsall y5mad 86 OV § 225l

Jsimygalls 355WI e ozl gz
1ol okl i s b aall 2l Sl g1l pamd drwlao o) O Call & 55113)

5 42 phasvial iy b ds 2l ¥

B 55ab s Sl gl Juad s Jgam) bl oy s Ll <l i Jsls

& 05kl Y i b el bk o550 O] ISk S5 b 1) Jaeall ol kil il sl
8125 s ool eV o D Busr oy 9 ymdy pain U AISEL oda ) 6] I
Bz Aoy i3 LS Oly o damd) wuslhl § el

el ks § g lis o sttall (ole VA UL T o o sas 2518 (pa0) Osinl Al JUibYI
s,a@e‘uvuu).“_v@yl@_@a;\&ﬂ\gﬁ‘@va&wﬁﬂ.@mf;lﬂb@
Lags 8usls

pbo A+ 5 wdls (0l 5B 5b1 531 & 2l 83 :“\S‘sleémd‘w)s\i-mwm@a;\ldbé
Yo pe VI ] e sl s 98) ST Ol s bl iy 3 OVl sy § Liasy B3 8 50
(528l don pxle

ISy ¥l Tty cald o3y oLl wis 2 ol dolodW T30 190 55 ol s 95 41
iS5 Loy o0 455 panle Vo ] e ddiinin & o Jslity Blo) e dsl VY amy ls
Bol3s 3 dmy andl sy s J] ke €4 0B pandty prle Y+ oo e e Jgasil
&5l s ) aazs Loy 80 455 pae VT (g8l ay malud Bus e s Lzwyo5 ds 2
e JS Jasd 8308 e

) i) gl gball Saomgans Al da ) e o 5,59 93 e 8 i Uk e

O pde £ Ex.a-mydsufudmtwnw ) § 55y slabl GsWI 62 4!
dony gl e slus e Loy o2l 8335 QU3 sy Condall o5y Lungy (5350 455 el




